
Anticipatory Medications for End of Life Patients

Doses must be proportional to the current analgesic medication

 Please refer ALL patients on Methadone or Ketamine to palliative care team for advice.
 Patients on Fentanyl should continue patch in addition to following guidelines.

 Please do not stop opiates in patients who are taking them regularly.

                                                  PAIN

To convert from other strong opioids to a syringe driver please contact the Palliative Care Team 
or Pharmacy for advice.

Palliative Care Team 7 days/week 9-5 Ext 3227 or DECT 7181
Out of hours Palliative Care Advice Line 07623 916125                       
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Patient has pain
which is not controlled

Patient has no pain 
or

pain is well controlled

Is patient already taking oral morphine? Is patient already taking oral morphine?

YES    NO YES NO

Convert to SC
MORPHINE 
by dividing the 
total 24 hr dose of 
morphine by 2.  
As pain is not 
controlled the 
calculated dose of 
MORPHINE 
should be 
increased by 1/3rd 
and administered 
via SC syringe 
driver over 24hrs.
See palliative care 
guidelines and 
syringe driver policy.

1) Give a stat dose of 
MORPHINE  2.5mg–
5mg SC and prescribe
this to be used PRN 1-
2hrly
          
2) Start 10mg of 
MORPHINE /24hrs in 
a syringe driver 

3) After 24 hrs review 
medication and, if the 
patient has needed 
breakthrough doses, 
increase the 
MORPHINE in the 
syringe driver 
proportional to the 
PRN morphine 
administered in past 
24 hours

1)  Prescribe PRN 
MORPHINE SC
1-2 hrly which should be 
equivalent to 1/6 of 24hr 
dose in syringe driver
(e.g. MORPHINE  
30mg /24hrs SC via 
syringe driver will require
5mg MORPHINE SC 2-4 
hrly PRN)

1) Prescribe PRN 
MORPHINE 
2.5mg-5mg SC 
1-2hrly 

2) After 24hrs 
review medication 
and, if two or more
doses required 
PRN, then start 
syringe driver of 5-
10mg / 24hrs

If this is ineffective
contact the 
Specialist 
Palliative Care 
Team for advice.

Convert to SC 
MORPHINE  by dividing
total 24 hour dose oral 
Morphine by 2 e.g. 
Zomorph 30mg bd = 
60mg morphine/24 hrs
   60mg÷2 = 30mg
Prescribe 30mg /24 hrs 
via SC syringe driver 



D

Anticipatory Medications for End of Life Patients

Doses must be proportional to the current benzodiazepine medication 

TERMINAL RESTLESSNESS AND AGITATION

For further advice please contact the Palliative Care Team or Pharmacy for advice.

NNUH Palliative Care Team 7 days / week 9-5 Ext 3227 or DECT 7181
Out of hours Palliative Care Advice Line 07623 916125
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Present Absent

1) Give a stat dose of 
MIDAZOLAM 2.5–5mg SC and
prescribe this to be used 1-2 
hrly PRN.

2) Start a syringe driver of  
MIDAZOLAM 10mg/24 hrs

3)  Review the required medication
after 24hrs and if the patient has 
needed breakthrough doses, then 
increase the MIDAZOLAM in the 
syringe driver to incorporate the 
additional amount required over the
last 24hrs. 

1) Prescribe PRN 
MIDAZOLAM 2.5–5mg 
SC 1-2 hrly 

2) If two or more doses 
required PRN start 
syringe driver over 24hrs 
10mg MIDAZOLAM/ 24 
hrs

4)  Continue to give PRN doses 
     accordingly.

D

If patient unable to tolerate 
benzodiazepines use Levomepromazine 
6.25mg stat SC and 2-4hrly PRN SC.

If > 2 doses required in 24 hours start 
syringe driver of Levomepromazine 
12.5mg/24 hrs



D

Anticipatory Medications for End of Life Patients

RESPIRATORY TRACT SECRETIONS

 Avoid using Hyoscine in patients with severe cardiac failure this can increase 
arrhythmias. 

 For patients with severe cardiac failure use Glycopyronium Bromide 200 
micrograms stat and 600micrograms/24 hours via syringe driver 

For further advice please contact the Palliative Care Team or Pharmacy for advice

NNUH Palliative Care Team 7 days/ week  9-5 Ext 3227 or DECT 7181
Out of hours Palliative Care Advice Line 07623 916125
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Present Absent

1)  Give a stat dose of 
HYOSCINE BUTYLBROMIDE 
20mg SC

2)  Start HYOSCINE 
BUTYLBROMIDE 80mg in a 
syringe driver SC/24 hrs

3) Continue to give 20mg 
HYOSCINE BUTYLBROMIDE 
SC 2-4hrly if needed

4) Increase total 24hr dose to 
incorporate the additional amount 
administered during the past 
24hours if symptoms persist

1)  Prescribe HYOSCINE 
BUTYLBROMIDE 20mg SC
2-4hrly PRN

2)  If two or more doses of PRN 
HYOSCINE BUTYLBROMIDE  
required, then start a syringe 
driver with 80mg SC/24hrs



D

Anticipatory Medications for End of Life Patients

Doses must be proportional to the current anti-emetic medication

NAUSEA AND VOMITING

For further advice please contact the Palliative Care Team or Pharmacy for advice

NNUH Palliative Care Team 7 days/week 9-5 Ext 3227 or DECT 7181
Out of hours Palliative Care Advice Line 07623 916125
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Present Absent

1) Give a stat dose of 
LEVOMEPROMAZINE 
6.25mg 

2) Start  syringe driver with 
LEVOMEPROMAZINE 
12.5-25 mg/ 24 hrs SC

3) Prescribe PRN dose of 
LEVOMEPROMAZINE 
6.25-12.5mg SC 2-4 hrly

4) Review dose after 24hrs. 
If the patient is still 
nauseated / vomiting or 
has required 
breakthrough doses, then
increase the dose of 
LEVOMEPROMAZINE 
accordingly in the syringe
driver to a maximum of 
37.5mg IN 24 hours. 

5)  If  nausea/vomiting not 
controlled seek specialist 
advice

1) Prescribe  
LEVOMEPROMAZINE 6.25-
12.5mg SC 2-4 hourly PRN

Alternative Anti-emetics
 HALOPERIDOL
2.5mg SC STAT and 5—10mg / 24 hrs via syringe driver. 
 CYCLIZINE
50mg SC PRN (100-150mg /24hr SC via syringe driver). 
Always use water for injections as diluent. Not compatible 
with Hyoscine Butylbromide or higher doses of 
Oxycodone; not recommended in patients with heart 
failure.
 METOCLOPRAMIDE
10mg SC PRN (30-60 mg SC/24hrs via syringe driver )
Avoid in complete bowel obstruction; the prokinetic effect 
of Metoclopramide will be blocked with antimuscarinic 
drugs such as Hyoscine

2) Review after 24 hours if 2 or more 
doses administered please start 
syringe driver of 12.5-25mg 
LEVOMEPROMAZINE /24hrs SC



D

Anticipatory Medications for End of Life Patients

Doses must be proportional according to current opiate/ benzodiazepine
medication

                        DYSPNOEA (Breathlessness)

For further advice please contact the Palliative Care Team or Pharmacy for advice

NNUH Palliative Care Team Mon-Fri 9-5 Ext 3227
Out of hours Palliative Care Advice Line 07623 916125
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Is patient taking oral 
MORPHINE for 
breathlessness?

NoYes

MORPHINE 2.5mg-5mg 
SC PRN 1-2 hrly

1) Give a stat dose MORPHINE 2.5mg-
5mg SC
2)  Start MORPHINE syringe driver 5-
10mg/24 hrs 
3) Prescribe 2.5-5 mg 1-2 hrly PRN for 
breakthrough control of breathlessness

1) Convert oral opiates to 
MORPHINE SC via a syringe driver 
(divide 24hr total oral Morphine dose 
by 2 to calculate 24hr SC morphine 
dose in mg)
2) Increase this calculated 24hr 
MORPHINE dose by 1/3rd to alleviate 
breathlessness
3) Prescribe MORPHINE for 
breakthrough control of 
breathlessness (1/6th of the total 24 
hr morphine dose)

Present Absent

4) If patient is breathless and anxious/agitated 
consider the use of MIDAZOLAM 2.5mg SC stat 
or 5-10mg/24 hrs via syringe driver.

5) Prescribe Midazolam 2.5 mg PRN 2hrly SC
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